
 
 
 
 
 
 
 
 
 
 
 

SEWER 
 
 
 
 
 
 
 

21



Sewage systems – Information
• Sewage is divided into four classifications: Domestic sewage comes from
residences, institutions, and business buildings and is a priority due to its
sanitation threat. Industrial waste is the liquid resulting from manufacturing or
industrial processes - treatment of these wastes is usually collocated with the
plant from which they originate. Storm sewage is the runoff during or
immediately after storms. Combined sewage systems carry any combination
of domestic, industrial, and/or storm sewage. Sewage systems consist of
two major types of facilities: collection and treatment.

• The major components of collection are pipes, lift stations, and manholes. 
[...]
pipe.  The pump is attached to the bend by gravity and can be removed by hoisting it up off the bend 

and along guide rails to the top of the wet well.  This allows the pump to be serviced without the 



 Copyright by Test Masters.  All rights reserved. Page | 9  
 

need for personnel entry into the wet well.  The guide rails are attached to the bend and anchored 

to the wall of the wet well and to the top near an access hatch.  The discharge piping can then 

penetrate the top of the wet well to valves or can pass through the side of the wet well to a below 

ground vault that contains the valves. 

 
Figure 1 - Typical Submersible Lift Station 

Wet Well design 

The design of the wet well affects the operation of the pumps.  Pumps are driven by electrical 

motors that are typically designed to run virtually continuously without failure.  However, the 

stress on the electric motor is highest during pump starts and thus motors come with a maximum 

starting frequency rating.  This is usually about six starts per hour.  In other words, at six starts per 

hour the motor needs ten minutes between starts to stabilize winding temperatures to avoid 

burning up.  Higher horsepower motors are typically rated for fewer starts per hour and some 

specially designed motors may be rated for as many as ten starts per hour.  The time the motor 

need to cool between starts dictates the minimum cycle time for the lift station.   The minimum 

cycle time is a function of the pump capacity and the wet well volume.  Thus, wet well volume is 

selected to satisfy the minimum cycle time of the pump installed.  The volume between the pump 

on and pump off elevation is determined by the following equation: 

4
PMinqT

V   

Where: 

 V = volume of the wet well between pump on and pump off, gallons. 

 TMin = Minimum cycle time, minutes. 

 qP = the pump’s average flow rate, gallons per minute. 



Page | 10 Copyright by Test Masters.  All rights reserved. 
 

Lift Station Control systems  

Control systems are used to operate the pumps and include a water level sensing system in the wet 

well with electronic controls that turn the pumps on when the level in the wet well is high and turn 

the pumps off when the level is restored to a minimum level in the wet well.  Ultrasonic level 

sensors and submersible level transducers have been used successfully to transmit the water level 

in the wet well to a computerized controller that is program to operate the pumps based on the 

level in the wet well.  Systems without computerized controllers use float switches that were set in 

the wet well at specific levels to sense high and low levels in the wet well.  Other systems use a 

pressure transducer on an air pipe that bubbles air into the wet well at the bottom to sense the well 

level.   

Example Problem No. 2 

The sanitary sewer system shown in Figure 2 serves the neighborhoods of Dover Heights and East 

End Hills with the service area and population of each neighborhood shown.  The average 

wastewater flow for each neighborhood is about 100 GPCD.  Use Figure 3 for peaking factors.   

 

Figure 2 - Diagram for Example Problem No. 2 

 

A B C 

G 

H 

D 

E 

F 

15000 FT, 24 IN PVC Pipe 15000 FT, 21 IN Pipe 

7500 FT,  
12 IN Pipe 

10000 FT,  
8 IN Pipe 

8000 FT,  
8 IN Pipe 

3000 FT,  
8 IN Pipe 

10000 FT,  
8 IN Pipe 

7000 FT,  
8 IN Pipe 

4
0

0
0

 F
T

, 
1

5
 I

N
 P

ip
e 

5
0

0
0

 F
T

, 
1

2
 I

N
 P

ip
e 

6
5

0
0

 F
T

, 
8

 I
N

 P
ip

e 

6
0

0
0

 F
T

, 
1

8
 I

N
 P

ip
e 

5
0

0
0

 F
T

, 
1

2
 I

N
 P

ip
e 

1
5

0
0

0
 F

T
, 

8
 I

N
 P

ip
e 

 

 

 

 

Dover 
Heights 

Pop. 24,000 
5.5 mi.2 

East End 

Hills 

Pop. 18,000 

6.5 mi.
2 



 Copyright by Test Masters.  All rights reserved. Page | 11  
 

 

Figure 3 - Peaking for Example Problem No. 2 

 

A. Pipe B-C in Figure 2 is in need of replacement.  If inflow and infiltration is about 12 GPM/IN-

mile.  The design flow in FT3/s for pipe B-C is most nearly: 

a) 20.5  b)15.6  c) 11.9  d) 5.1 

 

 

 

B. If the new pipe is 18 IN in diameter with a Manning’s friction coefficient of 0.011, the 

minimum slope of pipe B-C in FT/100FT is most nearly: 

a) 1.6  b) 0.52  c) 1.02  d) 0.011 

 

 

 

C. A triplex lift station is needed to serve both neighborhoods shown in Figure 2.  If inflow and 

infiltration is about 520 GPD/Acre, the capacity of each lift station pump in GPM must be 

most nearly: 

a)7,127 b) 9,042 c) 5,910 d) 2,773 

 

 

0

0.5

1

1.5

2

2.5

3

3.5

4

4.5

1 10 100 1000 10000

P
e

ak
in

g 
Fa

ct
o

r 

Population, 1,000s 



Page | 12 Copyright by Test Masters.  All rights reserved. 
 

 

D. A new neighborhood is being planned near the north side of East End Hills.  The 

development includes 350 single-family residential lots on about 88 acres.  The developer 

expects an average of 2.5 persons to occupy each residence when complete.  To connect to 

the existing sanitary sewer system, a lift station must be built to pump the wastewater from 

the new development to point H in Figure 2.   The sewer influent pipe to the lift station has 

its flow line about 8.70 FT below ground.  The lift station design is for two submersible 

pumps with a minimum submergence of 1.5 FT from the bottom of the wet well.  A six foot 

diameter precast concrete wet well will be used.  The motors on the pumps are rated for 10 

starts per hour.  Use 520 GPD/Acre for inflow and infiltration and 4.0 for a peaking factor.  

The depth in FT below ground to the bottom of the wet well will be most nearly: 

a) 8.7  b) 12.2  c) 13.5  d) 10.7 

 

 

 

 

Unit Operations and Processes 
Wastewater treatment processes are divided into three main categories physical and chemical and 

biological.   

Physical processes include: 

 Screening. 

 Grinding. 

 Aeration. 

 Settling. 

 Drying. 

Chemical processes include: 

 The addition of settling aids such as Alum or iron salts. 

 Disinfection with oxidants such as chlorine. 

 Oxidation/reduction to remove nutrients or other contaminants. 

Biological processes include: 

 Activated sludge. 

 Trickling filters. 

 Extended aeration. 



 Copyright by Test Masters.  All rights reserved. Page | 13  
 

 Step aeration. 

 Rotating biological contactors. 

 Biological nutrient removal. 

 Enhanced biological nutrient removal. 

 Aerated lagoons. 

Biological processes are processes that rely on a culture of bacteria and other small organisms to 

oxidize or reduce contaminants in the wastewater by converting soluble contaminants into biomass 

that forms a sludge that can be disposed of separately from the water.   

Typical Unit Process 

A typical unit process has three main flows, influent, effluent and waste as shown in Figure 4.   The 

unit process is intended to remove at least one contaminant from the influent.  Some processes 

achieve removal of multiple contaminants. 

Influent is the flow into the unit process to be treated. 

Effluent is the product flow out of the unit process that has been treated. 

Waste is the flow from the process that contains the contaminant removed from the influent. 

 

Figure 4 - Typical Unit Process Diagram 

 

A mass balance around a unit process will follow the laws of conservation of mass: 

                                       

Likewise, the flows around a unit process will be conserved as well: 

                                       

Removal Efficiency 

The effectiveness of a unit process is described by its removal efficiency: 

  
        

   

      

Unit Process 
Influent Effluent 

Waste 



Page | 14 Copyright by Test Masters.  All rights reserved. 
 

Where: 

 E = removal efficiency of unit process in percent. 

 Sin = mass of contaminant entering unit process, Influent mass. 

 Sout = mass of contaminant leaving unit process, Effluent mass. 

The same equation can be used to describe the overall removal efficiency of a whole treatment 

process that includes multiple unit processes.   Note that : 

                    

Treatment Trains 

Unit processes can be designed to treat liquids or solids.  Wastewater treatment plants typically 

include a liquids process train and a solids process train.  The removal of solids, BOD and other 

contaminants from the liquid produces a solid waste that is processed for disposal in the solids 

train.  A typical plant treatment train is shown in Figure 5. 

 

Figure 5 - Typical Treatment Plant Flow Diagram 

 

The liquids treatment train is often divided into categories that describe the level of treatment 

provided.  These categories include primary, secondary, and tertiary.  Primary treatment processes 

are solids removal processes such as screening, grit removal, settling and dissolved air flotation.  

Secondary processes remove dissolved or soluble contaminants.  Tertiary processes remove solids 

and soluble contaminants to a greater degree than primary and secondary processes and additional 

contaminants not targeted by primary and secondary processes.  A typical wastewater treatment 

plant will include many or all of the above categories. 

Virtually all wastewater treatment plants have a solids treatment train.  The exceptions are 

facilities that use wetlands, stabilization ponds or other natural processes that can store solids for 

many years before removal is required.  Solids treatment processes can include thickening, 

stabilization, dewatering, drying, composting, incineration, pasteurization, and pelletization to 

name a few. 

Example Problem No. 3 

A bar screen at a wastewater treatment plant removes about 15% of the suspended solids in the 

influent to the plant.  The plant treats 15 MGD average flow. 

Primary Secondary Tertiary Disinfect 

Thickening Digestion Dewatering 

Influent Effluent 

Solids 
Disposal 

Waste Solids 

Waste Solids 

Liquid 
Train 

Solids 
Train 



 Copyright by Test Masters.  All rights reserved. Page | 15  
 

A. The bar screen produces about 4,222 LB/d of solid waste.  The influent suspended solids 

concentration in mg/L is most nearly: 

a) 34  b) 150   c) 195  d) 225 

 

 

 

 

B. Which of the following is not a unit process used in the liquid train of a wastewater 

treatment plant: 

a) Primary clarifier b) Cloth disk filters  

c) Belt filter press d) Chlorine contact chamber 

 

C. Which of the following is not a unit process used in the solids train of a wastewater 

treatment plant: 

a) Auto-thermophilic aerobic digester  b) In-vessel composter 

c) Heat pasteurizer    d) Cloth disk filters 

Primary treatment 
These processes are typically used to remove solids and prepare the wastewater for subsequent 

processing.   

Screening 

Screening is separated into two categories, coarse and fine.  Screens can be bar racks set in channels 

that are manually raked periodically to remove material.  Mechanical screens have self-cleaning 

rakes or other means to remove the screenings for disposal.  Screens come in several types and 

configurations.  Drum screens introduce wastewater on the inside or outside of a rotating drum 

with fine perforations or wires spaced closely together.  As the drum rotates screening are scraped 

or washed of the drum and collected in slurry.  Screens can include washers and compactors that 

ease handling of the screenings.  Screenings are usually disposed of by land filling. 

Design factors include the quantity of screenings produced and the hydraulic head loss through the 

screen.  The larger the screen openings the fewer screenings are captured and the lower the head 

loss through the screen.  Head loss through a screen increases as material collects on the screen.  

Many screens are equipped with devices such as floats or ultrasonic level sensors that sense the 

water level ahead of the screen and trigger a cleaning cycle when the level exceeds a preset point.   



Page | 16 Copyright by Test Masters.  All rights reserved. 
 

Grinding 

Grinding is accomplished with a variety of machines.  Grinders and Comminutors are electrically 

driven or hydraulically driven machines that chop, grind or comminute large solids into small 

pieces.  Design features include safety guards, ability to handle rags and other stringy material and 

submergibility.  Some pumps have grinding or chopping impellers.  Hydraulic head loss is the 

primary design constraint. 

Grit Removal 

Grit is typically a sandy mixture of hard solids with high specific gravity.  When large quantities of 

grit are pumped in conventional pumps, the grit scores the impellers and volutes.  Grit also has a 

tendency to find its way into the bearings and close tolerances parts of moving equipment and 

cause excessive wear.  Grit can settle in pipes, junction boxes, basins and other places causing 

clogging and loss of capacity. 

Grit has a specific gravity around 2.6 and varies in size from very fine to coarse.  Grit is usually fine 

enough to pass through a #100 mesh screen.  A #100 or #150 mesh screen size is usually used in 

design of grit removal facilities.  Grit removed from wastewater flows is usually disposed in a 

landfill.  Various means are available for removing grit including: settling basins, settling channels, 

aerated grit basins, forced vortex grit basins, and fine screens.   

Gravity settling of grit can be accomplished in small settling basins or channels designed for the 

settling velocity of the grit.  However, organic material tends to settle with the grit resulting in the 

need for thorough grit washing.  These facilities can only be designed for very narrow flow ranges. 

Aerated grit basins are design by creating a rolling flow pattern with diffused air.  The design is 

similar to a settling basin except the rolling action helps keep the lighter organic material in 

suspension.  An advantage of aerated grit basins is that some pre-aeration is achieved.  However, 

these basins tend to be difficult to control and require adjustment of the airflow to achieve 

optimum performance.   

Forced vortex grit basins are cylindrical chambers with sufficient surface area to settle the design 

grit.  The chambers have a smaller cylindrical grit hopper below the main chamber.  Suspended 

above the grit hopper is an impeller that creates a constant vortex in the chamber that prevents 

lighter material from settling in the grit hopper.  These are very effective at separating grit from 

wastewater and function well at a wide variety of flow rates. 

Fine screens that develop a mat of screened material on their surface have been shown to trap 

quantities of grit within the screenings.  These machines remove screenings constantly through a 

slow climbing action that raises the screenings above the water surface before dumping them into a 

container. 

Grit separated from the wastewater is usually concentrated and cleaned in a cyclone and classifier 

combination.  Special pumps made with high hardness metals are used to pump the grit slurry from 

the grit chamber to a cyclone.  The cyclone induces a circular velocity to the grit slurry helping to 

concentrate the grit particles that are thrown to the outside of the circle.  This slurry then falls into 



 Copyright by Test Masters.  All rights reserved. Page | 17  
 

a small tank where the grit settles to the bottom and is lifted with a screw pump.  The screw pump 

is sized to allow most of the water to drain from the grit as it is pumped to another washer, 

compactor or hopper. 

Primary Sedimentation (Clarification) 

Primary sedimentation as the only form of wastewater treatment is being phased out.  Today, 

primary sedimentation is used to reduce the loading on secondary, biological treatment units.  

Primary sedimentation can reduce influent suspended solids by 50 to 70 percent and influent BOD 

by 25 to 40 percent. 

Sedimentation tanks are designed based primarily on Type 1 discrete particle settling.  Tanks are 

typically designed with: 

 a hydraulic retention time of 1.5 to 2.5 hours, 

 a surface loading rate of 800 to 1,200 gpd/ft2 

 weir loading rates of 10,000 to 40,000 gpd/ft2 

To design primary sedimentation tanks the surface area required is determined first followed by 

the depth required to provide the minimum hydraulic retention time.  Weirs are sized based on 

loading rates.  Tanks can be rectangular or circular.  Rectangular tanks typically have a minimum 

2:1 length to width ratio.  Various types of raking equipment and withdrawal equipment are 

available for the removal of the sludge that settles in the tanks. 

Dissolved Air Flotation 

Dissolved air flotation (DAF) is a solids separation process that floats solids to the surface of a basin 

for removal.  DAF can be effective for a solid that is difficult to settle and is sometimes used in 

conjunction with chemical processes that produce solids.  DAF systems include a high-pressure 

aeration system followed by a floatation tank with skimmers.  Under high pressure the influent is 

saturated with air.  When the saturated mixture is released to the low pressure of the floatation 

tank the dissolved air off-gases similar to the bubbles created when opening a bottle of club soda.  

The millions of tiny bubbles created actually lift solids to the surface.  At the surface a skimmer 

skims the solids off into a hopper for further processing. 

Design is based on hydraulic loading rates, solids loading rates and on the ratio of the volume of air 

to the mass of solids, A/S.  The A/S ratio can vary from about 0.005 to 0.060 mL(air)/mg(solids).  

The following equation can be used to calculate the A/S ratio for systems that pressurize the entire 

influent flow: 

  ⁄  
     (    )

  
 

Where: 

A/S = air to solids ratio, mL/mg 

sa = air solubility, mL/L 

f = fraction of air dissolved at pressure P, usually 0.5 



Page | 18 Copyright by Test Masters.  All rights reserved. 
 

P = pressure,  atm 

p = gage pressure, lb/in2  

Sc = sludge solids, mg/L 

Note that: 

  
      

    
 

And that: 

Temp °C 0 10 20 30 
sa, mL/L 29.2 22.8 18.7 15.7 
 

For systems that pressurize a recycle flow to cause flotation the following equation may be used: 

  ⁄  
     (    ) 

   
 

Where: 

R = pressurized recycle, MGD 

Q = influent flow, MGD. 

Example Problem No. 4 

A wastewater treatment plant treats an average flow of 20 MGD with a peak flow of 35 MGD.  The 

influent has a BOD5 of 220 mg/L and Total Suspended Solids (TSS) of 250 mg/L.  The plant includes 

fine screens followed by primary clarifiers. 

A. If 30% removal of suspended solids is achieved on the fine screens the effluent 

concentration of TSS in mg/L is most nearly: 

a) 70  b) 175   c) 195  d) 225 

 

 

 

B. If 30% removal of suspended solids is achieved on the fine screens and 60% removal is 

achieved in the primary clarifiers then the primary effluent concentration of TSS in mg/L is 

most nearly: 

a) 70  b) 75   c) 105  d) 175 

 

 



 Copyright by Test Masters.  All rights reserved. Page | 19  
 

C. The design hydraulic loading surface rate (HLR) for primary clarification is 1,000 GPD/FT2 

for average flow and 2,000 GPD/FT2 for peak flow.  The plant has four primary clarifiers.  

The minimum diameter of each primary clarifier in FT is most nearly: 

a) 80  b) 75   c) 105  d) 160 

 

 

 

 

Secondary Clarification 
Secondary Clarification is the separation of biological mass from water following a biological 

treatment process.  Suspended solids from activated sludge processes are called Mixed Liquor 

Suspended Solids (MLSS) and settled in the secondary clarifiers.  Also, suspended solids from 

trickling filters are settled in secondary clarifiers.  This settling provides the final step in the 

secondary treatment process, so it is sometimes called Final clarification. 

Secondary clarification is designed around hindered settling for activated sludge systems and 

flocculant settling for trickling filter systems.  The solids-flux approach is often used for secondary 

clarifier analysis.  Column settling tests are also used.  Design parameters such as surface overflow 

rate determine required surface area and detention time determines volume.  Solids loading rates 

may also control the design.  Typical design values are: 

Table 1 - Typical Design Values for Secondary Clarifiers 

Type of Treatment 
Overflow Rate 
gpd/ft2 

Solids load 
Lb/ft2 ·d 

Depth 
Ft. 

Avg.flow Peak Avg. Peak 
Air activated sludge 400 – 800 1000 – 1200 20 – 30 48 12 – 20 
Extended Aeration 200 – 400 600 – 800 5 – 20 34 12 - 20 
Trickling Filters 400 – 600 1000 – 1200 15 – 20 38 10 – 15 
Rotating Biological Contactors 400 - 800 1000 - 1200 20 - 30 48 10 - 15 

 

Clarifiers can be circular or rectangular.  Circular clarifiers are most common because of their 

greater efficiency and ease with accommodating sludge thickening equipment.  Typically the radius 

of a circular tank should not exceed 5 times the depth. 

Example Problem No. 5 

Design secondary clarifiers for an activated sludge wastewater treatment plant that treats an 

average flow of 2 MGD with a peak flow of 6 MGD.  It will have two secondary clarifiers designed for 

a HLR of 800 GPD/FT2 at average flow and 1,600 GPD/FT2 at peak flow.  The solids loading cannot 

exceed 14 LB/d/FT2 at average flow.  The minimum HRT is 2 HR at peak flow. 



Page | 20 Copyright by Test Masters.  All rights reserved. 
 

A. The maximum suspended solids concentration from the activated sludge reactor is 4,000 

mg/L.  The minimum diameter of each secondary clarifier in FT is most nearly: 

a) 50  b) 56   c) 60  d) 78 

 

 

 

B. The minimum depth of each secondary clarifier in FT is most nearly: 

a) 8  b) 10   c) 12  d) 14 

 

 

 

 

Chemical Treatment 
Chemical treatment of wastewater includes precipitation, adsorption and disinfection.   

Chemical precipitation is usually used for removal of phosphorus and for the enhancement of 

solids removal in primary clarifiers.   

Adsorption is used to remove organics that are not removed by conventional physical and 

biological processes.  Adsorption may also be used for dechlorination.   

Disinfection is the destruction of disease-causing organisms.  Disinfection is discussed in another 

section of the notes. 

Precipitation 

Chemical precipitation in wastewater uses chemical addition to alter the state of the dissolved 

solids and to coagulate suspended solids.  The most commonly used chemicals are those used in 

water treatment for coagulation and softening and include: 

 Alum   Al2(SO4)3 

 Ferric Chloride  FeCl3 

 Ferric Sulfate  Fe2(SO4)3 

 Ferrous Sulfate  FeSO4 

 Lime   Ca(OH)2  



 Copyright by Test Masters.  All rights reserved. Page | 21  
 

The reactions in wastewater treatment are the same as in drinking water treatment, but there are 

some important considerations when using some chemicals in wastewater.  For example, when 

using ferrous sulfate, lime must also be used and dissolved oxygen is required.  The need for 

dissolved oxygen is present in applications in drinking water treatment as well as in wastewater 

treatment.  However, wastewater is often devoid of or low in dissolved oxygen when drinking 

water will usually have more than enough.    

Phosphorus removal is a common application of chemicals in wastewater treatment.   This process 

is discussed in more detail in the Advanced Treatment section of the notes under Nutrient Removal. 

Adsorption 

Adsorption is the attraction and accumulation of one substance on the surface of another.  Activated 

Carbon uses adsorption to remove natural and synthetic organic compounds, and disinfectants 

from wastewater.  Organic compounds are attracted to the surface of activated carbon, making 

activated carbon effective at removing organic solvents, pesticides and herbicides.   

Analysis of the adsorptive capacity of activated carbon is based on isotherms determined 

experimentally.  The equation for the isotherm is: 

 

 
   

 
 ⁄  

Where: 

 x = the mass of compound adsorbed onto the carbon, lb. 

 m = the mass of activated carbon, lb. 

 C = the residual concentration of compound, mg/L. 

k and n = isotherm constants determined experimentally for the specific compound 

and for the specific activated carbon. 

For design values, a safety factor is included: 

(
 

 
)
 

    
  

 ⁄     

Where: 

(
 

 
)
 

= the design capacity of the GAC to retain the compound to be removed in lb of 

compound per lb of GAC. 

C0 = Influent Concentration, mg/L 

SF = Safety factor for design, usually between 0.75 and 0.90. 

k and n = isotherm constants. 

Activated carbon is discussed in more detail in Water Treatment as it is more commonly used to 

remove specific contaminants from drinking water. 



Page | 22 Copyright by Test Masters.  All rights reserved. 
 

Example Problem No. 6 

Chemical treatment can also be used in wastewater treatment plants.  A plant feeds alum to remove 

phosphorous from the wastewater and uses activated carbon to remove odors. 

A. The chemical process that effects the removal of phosphorous  with alum is referred to as: 

a) sedimentation 

b) adsorption 

c) oxidation 

d) precipitation 

B. The chemical process that effects the removal of odor causing compounds by feeding foul 

air through activated carbon is called: 

a) sedimentation 

b) adsorption 

c) oxidation 

d) precipitation 

National Pollution Discharge Elimination System (NPDES) permitting 
The National Pollutant Discharge Elimination System (NPDES) Program has achieved significant 

reductions in pollutant discharges since it was established by the Federal Water Pollution Control 

Act Amendments of 1972. The development of this permitting program has, in turn, resulted in 

tremendous improvement to the quality of this country's water resources. 

Under NPDES, all facilities which discharge pollutants from any point source into waters of the 

United States are required to obtain a permit. The permit provides two levels of control: 

technology-based limits (based on the ability of dischargers in the same industrial category to treat 

wastewater) and water quality-based limits (if technology-based limits are not sufficient to provide 

protection of the water body). 

Section 304(a)(4) of the Clean Water Act of 1977 (CWA) designated the following as conventional 

pollutants: 

 Five day biochemical oxygen demand (BOD5), 

 Total suspended solids (TSS), 

 pH, 

 Fecal coliform, and 

 Oil and grease (O&G) (added in 1979 in 40 CFR §401.16). 



 Copyright by Test Masters.  All rights reserved. Page | 23  
 

Section 307(a)(1) of the CWA required the establishment of a published list of toxic pollutants or 

combination of pollutants often called the priority pollutants (listed in 40 CFR §401.15).  Originally 

65 toxic pollutants and classes of pollutants were identified; later this list was expanded to 126 

pollutants and classes of pollutants. Substances, such as chlorine or ammonia that are not 

specifically listed as conventional or toxic pollutants, are called non-conventional pollutants. 

Non-conventional pollutants are those which do not fall under either of the above categories, and 

include such parameters as ammonia, nitrogen, phosphorus, chemical oxygen demand (COD), and 

whole effluent toxicity (WET). 

Pollutants can enter waters of the United States from a variety of pathways including agricultural, 

domestic, and industrial sources. For regulatory purposes these sources are generally categorized 

as either point sources or non-point sources. Typical point source discharges include discharges from 

publicly owned treatment works (POTWs), discharges from industrial facilities, and discharges 

associated with urban runoff. While provisions of the NPDES Program do address certain specific 

types of agricultural activities (i.e., concentrated animal feeding operations), the majority of 